R - M/HE | HE

(lodel) % W{escription (Specification)|@ ty)[111006] AREA-Z (Front wheel brako disk(Left) 1

65043| #%Description 2 [111007| H#%8H-% (Front vheel brake disk(right) 1 N ><I N E >

68002 AAMEALERE Hexagon colum bead scrov) M3X40X20[ 2 [111008] %&(Piston) $15X75 | 2 ZR -I/

68025| WAAPHRERREH (Hexsgon flat tightening screw)| M3X3 2 111009 R Podition screw) 1

68035| A A#RIER (Hexagon colum head sorew) M3 1 [111010] #HHE (isk brake plate) #60X1.5 | 2 O ] 1 b k :[ ]
68070 AAAEIELAT (Hexagon colum head screw) M5X 16 2 |111011 B#ER (Licksge bar) $2X90 1 1 rake ns trUt 10on
68075 | +<TLER4T (Phill socket head cap serew) M3X10 4 1111012] #&Gpring D0B8X12 | 4

68082 | I U8 (Phill pan fiead sorew) M3X6 1 [111013] #kGoring) ©05x24 | 1 111014 113005

68088 | WAMBELEA (exagon column head sorew) M3X25 4 [111074] Wbk Brake disks) 4 1014

68089 FESLIBAT (Hexagon column head screw) M5X6 1 111015] Bk(Bell joint) 95X82.2 | 112004

68090 | WA EERHAT (Hexagon colum head screw) M3X6 1112001 #EHBE Gervo arn) 1 $ 113007 G

68092 | WAFFR:LEE4T (Hexagon colum head screw) M2.5X6 4 |112007| %7k Ball joint) 1 e 6ﬂﬁt(@

68094 | AL (Hexagon column head screw) M2.5X8 1 (112003 #iESHEk fydraulic tube joint) 4 :

68095 | WA EE LR (Hexagon colum head screw) M2X 10 11112004 #ES= Hydraulic tube tee joint} 1 113007
58097 | AAAFEH [exagon nipples) M2 1 [113001] 0%t 3 (Sealing ring) 37X 1 4
68100 | % Jy(Flat wesher) ©3x07x0.8| 2 |113002] OBHHM (Sealing ring B2X01 4
68102 | W7 R HEAT (Hexagon colum head screw) M3X30X18] 2 113003 QM (Sealing ring) 96%815 | 3| . Mgyl T ) fo MO 7
68012 | RAFSUIRET (Bex socket head cap screw) M5X16 1 [113004] OB M (Sealing ring) #5X01 [
111001] 56 Pump boy) 1| 173005 OBERIE Sealiss rice) p15X015 | 2 & @ 113005
111002] R (Pump czp) 1 [113006] e (0il pipe) 94x92%200| 2 @“ L& 8 111014
111003| R Fixing block Zar piston) 1 [113007] WM 011 pive 64x92x600] 1 113002% & L
111004| FEA¥E Pressure piston) 1 |113008] 2B (Protective sleeve for piston) 1 ® 63102 &&\@ @ T
111005| HEEEX Piston joint) 1 (113009 Fak#bi#(Sealing washer) 1 53025 68092 113001 )

8 -

L es0as 68002 111007 \\ L
680259 M&”” g Mzooz?g

g

68089
\ 68094 WA RS Rt B
68090? ”1003/@@/ (0il brake, brake disk assembly drawing)
LS00
1130019

P, WA FER66035
"—"'9 demol 1sh66035




VB YV A NV E IR
Attentions

1> B8 T F Sk A A R v 58, BRI, Tolwe FAF
Make sure all the connectors and the oil pipe are connected exactly, screws are fixed well too, don't miss any
parts or accessories.
2> FEVENWESAT, AN 7 A R KAT R
Draw part "7" outside and confirm the the max stroke before inject of hydraulic oil.
3> JRBRIRLZ 5 TR 6, AMIERE, MIRZZIYEEL 5.
Remove screw "5" and "6", make sure other connectors and screws are all connect well.
4> FIESS A% 8 Wi e,  MBRZZAL 6 AbvEN, FRAGENE, —HBIMAIRZZ AL 5 W, BEAIRZ 5
Make the injector "8" full of the hydraulic oil and inject oil from screw "6", pressed into the pump chamber till
the oil flow out from screw hole "5", then tighten the screw "5".
5> PRBRIRLZ 1, EANME, —EHBMABREZ AL 1 3, IR e N AT, e IRAZ 1
Remove screw "1", inject oil till the oil flow out from screw hole "1", and make assume there are no any
bubbles exist in the oil pipe, then tighten the screw "1".
6> PRERIRLZ 4, JENMBEM, —HBMAERZAL 4 Fl, IFF Sl E AR, TERIR2 4
Remove screw "4", inject oil till the oil flow out from screw hole "4", and make assume there are no any
bubbles exist in the oil pipe, then tighten the screw "4".
7> HERIIGZE 7, AL AR 22 AL 6 HUBETICHE K
Push and draw valve "7", release the bubbles of the oil out of screw hole "6".
8> JiEHIRZ 6
Tighten the screw "6".
9> WURKME NIEF AT, WEE 2 28 1YL
If there still have bubbles left in the oil pipe, please retry steps 2 to 8 again.
10> fif i = 32 28] fid ol =S AR AR 8096 BRIy

Just inject oil reach 80% of the volume of the oil tank.



